
6Fj,l, I j



EXHIBIT 3

FINAL FACT SHEET
NPDES PER}{IT MODIFICATION

DISTRICT OF COLUT{BIA WATER AND SEWER AUTIIORITY
WASTEWATER TREATMENT PLANT AT BLUE PLAINS

. WASHINGTON, DC

Apri l  5,2007

NPDES Permit Number: DC0021199

r. NOTICE OF PERMIT TIODIFICATION

The United States Environmental Protection Agency, Region m (EPA) has decided to
modi$' the permit issued on January 24, 2003 to the District of Columbia Water and Sewer
Authority (WASA), for the discharge of treated municipal wastewaler from the Blue Plains
Wastewater Treatm€nt Plant and treated and untreated storm water through the District of
Columbia's combined sewer syslem, as described in the permit application and herein' As
discussed below, EPA finds modification to be appropriate in light of its review ofthe permit
[...]
ensure consistency with the assumptions and requirements of applicable W,As. 1

3. Part IV. Section E. and Part I, Section B. Footnote 10.: Total Nitrogen

ln accordance with Chesapeake 2000 Agreement, EPA developed the Ambient Water
Quality Criteria for the Chesapeake Bay and its Tidal Tributaries @pA-903-R-03-002) (April
2003 - and periodic modifications) (EPA Bay Criteria) in order to achieve and maintain the
water quality conditions necessary to protect the aquatic living tesources ofthe Bay and its tidal
tributaries. The EPA Bay Criteria represent the nutrient and sediment criteria expressed as
dissolved oxygen (DO), water clarity and chlorophyll.

The existing permit contains a total annual nitrogen discharge goal ofno greater than
8,467,200 pounds per year. The state of Maryland and the Commonwealth of Virginia and the
District of Columbia recently adopted changes to their water quality criteria and refined aquatic
life uses for tidal chesapeake Bay waters and EPA has approved those changes as consistent
with the Bay Criteria Guidance. Revisions to the Chesapeake 2000 Agreement establish a goal
of achievement of the EPA Bay criteria by 2010. By including the nitrogen limit in the Blue
Plains permit, EPA is moving toward achievement of that goal, as well as toward compliance
with the DC water quality standards and those of the other states affected by this discharge.

Based upon the EPA Bay Criteria Guidance and prospective state water quality
standards, EPA and the Bay states (Virginia, Maryland, Delaware, New York, Permsylvania and
the District of Columbia) established cap loadings for the major basins for each of the states for
nitroien, phosphorous and sediment. The states were to develop tributary srategies to achieve
the agreed to allocations. The process used to develop the allocations is set forth in Setting and
Allocating the Chesapeakz Bay Basin Nutrient and Sediment Loads, @PA 903-R-03-007),

rThe applicable TMDLs are those for iotal suspended solids (TSS) and biochemical oxygen
demand (BOD), The TMDLs were challenged, based largely on EPA's establishment of annual, rather
than strict daily allocations. A court ofAppeals ruling, reported as Friends ofthe Earth v. EPA. 446
F.3d. 140 @.C. Cir. 2006) overtumed th€ District Coufl's November 29, 2004 decision favorable to EPA
regarding these TMDLs. The court of Appeals found that the Anacostia TMDLs did not comply with
the CWA requirements to contain daily loads ofpollutants. Based on that finding, the Court remanded
the TMDLs. The District court has cunently stayed the vacature of th€ TMDLs until July 15, 2007
(TSS) and June 2008 (BOD), so these TMDLs remain in effect while EPA is in the process of redoing
them. If the ultimate revisions to the TMDLs result in significant differences in the wasteload allocations
for the Blue Plains facility, this will be addressed in subsequent permi{ting actions.

Page 5



December 2003@ay Allocation Document).

To achieve the EPA Bay criteria, the Bay-wide annual nurrient loading goals are l25
million pounds of nitrogen and 12.8 million pounds of phosphorus. The Districi of columbia's
portion of the Bay allocation is divided among non-point sources, wASA and csos. Blue
Plains is the largest waste water treatment plant (wwrp) on the Bay and is the only wwrp
located in the District of columbia. The state of Maryland and the Commonwealth of virginia
also allocated some of their nitrogan and phosphorus cap loading to the Blue plains Faciliry.
Together these cap allocations assigned to the Blue plains facility yield a total nitrogen Bay
allocation of4.689 million pounds per yem. The calculations for total nitrogen 

"r" 
L follo*r,

Total nitrogen allocation to the District of Columbia: 2.4 million pounds/year
Total nitrogen load allocation to non-point sources @C): 2g0,000 pounds/year
Total nitrogen load allocated to CSO's (DC after implementation of the LiCp):
5,300 pounds/year
DC portion of the Blue Plains allocation: 2,115,000 poundVyear
Maryland portion of Blue Plains allocation: 1,993,000 pounds/year
Virginia portion ofBlue Plains allocation: 581,000 poundVyear
Total Blue Plains allocated load 4,689,000 pounds/year total nitrogen
Total Blue Plains concentration equivalent: 4.2 m/l

Based upon this formula, the final mass load limit for Blue plains equates to an annual
average effluent concentration of 4.2 mg/lor a total mass load of4,6g9,000 pounds per year for
total nitrogen, which is the new permit limit. EpA understands that the Blue plains faciiity is
not curently desigred to achieve the limit on a consistent basis. In order to do so, it is
anticipated that new and./or retrofitted treatment technologies must be installed at the Blue
Plains facility. Therefore, EPA intends to establish a schedule for compliance with the nitrogen
limit in a separate enforceable document. One means of achieving this is through a modification
to the consent Decree between EPA and the permittee in u. s. v District of colombia warer
and Sewer Authoritv. et.al.. civil Action No: l:002cv0251l@ist ct. u.c.), wtricn wouta
incorporate a schedule and criteria for compliance with the nitrogen limit.

h addition to meeting the EPA Bay criteria, the modification to the total nitroeen limit
complies with 40 cFR section 122.4(d) nd l22.aa@) (compliance with water qualit! standards
for all the affected states). It can be concluded that * u*uul nitrogen load at Bl-ue piains which
exceeds the 4.689 million pounds per year mass load has a reasonable potential to cause or
contribute to an exceedance ofthe state water quality standards.

Compliance with the final limit will be determined based on a calendar year begiruring
with January I and ending on December 3l each year.

7. FACILITY DESCRIPTION.

a.
b .

d.

f.
c.
h.

Page 6



The Blue Plains Wastewater Treatment Plant is the largest advanced waste water
treatment plant in the world. It covers 150 acres, has a design capacity of3l0 million gallons
per day (mgd), and a peak capacity of 1 .076 billion gallons per day. The collectioh sysiem
includes 1,800 miles of sanitary and combined sewers, 22 flow-metering stations, nine off-site
wastewater Pumping stations and l6 storm water pumping stations within the District. Separate
sanitary and storm sewers serye approximately two{hirds of the District. In older portions of
the system, such as the downtown area, combined sanitary and storm sewer systems are
prevalent.

The Blue Plains Wastewater Treatment Plant serves the District of Columbia,
Montgomery and Prince Georges counties in Maryland and Fairfax and Loudoun counties in
Virginia. Waste water capacity lor the District of Columbia is allocated at I53 mgd; the
washington suburban sanitary commission (which serves Montgomery and prince Georges
Counties in Maryland), has an allocation of 169.6 mgd; Fairfax County, Virginia, has an
allocation of 3i mgd; Loudoun County has an allocation of 16,4 mgd; and other potomac
interceptor users share an allocation of 16.4 mgd.

During wet weather, the plant flow capacity varies depending upon whether or not the
peak flow occurs for greater than or less than four (4) bours. The plant has two discharge
points, Outfalls 001 and 002.

Outfail 002, which also discharges to the Polomac River, is the principle discharge pornt.
.Treatment for this outfall includes primary treatment, secondary treatment, nitrification,
biological nitrogen removal, filtration, disinfection and dechlorination. Outfall 001 functions as
an excess flow conduit and is used to avoid hydraulic overloads to the plant during wet weather.
Eflluent from outfall 001, which also discharges to the potomac River, receives primary
treatment, disinfection and dechlorination. Outfall 001 has been characterized as a CSO-related
by-pass, pursuant to the 1994 Combined Sewer Overflow policy (..CSO policy'').

The reatment plant and sewer system discharge to the potomac and Anacostia Rivers,
Rock Creek and tributary waters. In its Water Quality Standards (WeS), the District of
columbia has designated these s|reams for primary contact recreation, aesthetic enjoyment,
aquatic life, water oriented wildlife, raw water source for industrial water supply and for
navigational use.

The permiltee operates a cso system which has a total of62 outfalls. There are l5
csos which discharge to the Anacostia, l3 csos on the potomac, and 30 csos that discharge
to Rock creek. This system is designed to convey waste to the treatment plant and to prevent
wet weather flow from exceeding the hydraulic capacity of the sewers and/or the treatment
plant. EPA requested an accounting of all outfalls in the cSo system. lncluded among the
outfalls identified in the permit are outfalls 004, 008, 061 and 062, which are emergency relief
points at pump stations. They are not authorized to discharge,

Page 7



During the life of this permit, the waste water treatment plant will undergo a program of
improvement and rehabilitatioq which will affect most of the treatment processes at the plant.
The construction has been divided into seven major phases which necessitates the removal of
significant process tankage from service. During the construction period, as significant plant
facilities will be out ofservice in nearly every plant process, an estimated 25 percent reduction
will be required in the amount of wet weather peak flows receiving full treatment and the wet
u,eather peak flows receiving primary/disinfection treatment.

The Blue Plains Waste Water Treatment plant consists of the following treatment
lechnologies:

Primary Treatment' a waste water treatment process that a'llows particles which floal or settle
to be separated from the water being treated. At Blue Plains, this process includes the following
processes: raw wastewater pumping; grit removal; grease separation and primary
sedimentation. solids removed from the process are treated by digestion, elutriation and
dewatering.

secondary Treatment - is a wasle vr'ater treatment process used to convert dissolved or
suspended materials into a form which can be separated from the water being treated. This
process usually follows primary treatment by sedimentation. At Blue plains, secondary
treatment is accomplisbed by means ofa modified-aeration step-feed activated sludge process.
The secondary treatment facilities are comprised of aeration basins, secondary sedimentation
basins, sludge retum and wasting systems, the secondary blower facilities with associatec
blowers and diffusers and pumping stations. At Blue Plains carbon is reducedbyuse ofcoarse
bubble diftrrsed aeration and the plant uses chemical precipitation for phosphorus removal.

Biological Nitrogen Remotal (BNR) - a process whereby ammonia nitrogen is converted to
nitrate nitrogen. The process also includes denitrification facilities for nitrogen removal,
filtration for effluent polishing and chlorination for effluent disinfection. Blue Plains retrofitted
existing facilities to enable fuIl plant BNR operation in the spring of2000.

Nitrification - an aerobic process in which bacteria change the ammonia and organic nitrogen in
waste water into oxidized nitrogen (usually nitrate). The second stage biological oxygen
demand (BOD) is sometimes referred to as the "nitrification stage," first stage BOD is called the
"carbonaceous stage." Blue Plains employs sparged air turbines for oxygenation.

Denitirtcafion - an anaerobic process that occurs when nitrite or nitrate ions are reduced to
nitrogen gas and bubbles are formed as a result of this process. The bubbles attach to the
biological flocs and float the flocs to the surface of the secondary clarifers. This condition is
often the cause ofrising sludge observed in secondary clarifers or gravity thickeners. At Blue
Plains, the denitrification facilities are able to treat the entire plant flow under limited conditions
ofprocess load and lemperature,

Page 8



8. PERMIT EFFLUENT LIMITS.

The permit effluent limits remain the same, except for the nitrogen limit referenced
above.

9. GENERAL PERMIT CONDITIONS.

General conditions are requirements that must be incorporated into every permit, in
accordance with 40 C.F.R. Sections 12?.41 and 122.42. T\ese requirements delineate the legal,
administrative and procedural requirements of the permit. No provisions of this part have been
modified from the December 16, 2004 permit.

10. CO]\{BINED SE'WER SYSTEM PERMIT CONDITIONS

These conditions are designed to comply with the 1994 CSO Policy.

11. SPECIAL CONDITIONS.

The Special Conditions rdmain unchanged from the January 24 permit with the
exception of the following:

r Part IV.E has been modified 1o include a revised total limil of 4.689 million pounds
per year oftotal nitrogen.

12, Public Notice Publication Date: August 18,2006 and December 14,2006.

f3, DC 40f Certification Received: October 31,2006 and, Jantary 29,20O7.

14, Commonwealth of Virginia Comments Received: October 5, 2006 and December 22,
2006.

15. State of Maryland Comments Receivedr September 27,2006 and January 12,2007. The
State of Maryland does not object to the final total nitrogen limit of 4.689 million pounds per
year, however, it withholds final comment until it has had an opportunity to review the
compliance schedule.

16. NMFS Comments Received: Januarv 23. 2007.

Page l0


